5,6

78,9 10

12,13

14

/

!

f

=\

\ ln\

\\ ey
1@
4 \ =
o Snarts (2 1516
\.\ [ e
] /
3 \ Oh L
/ <" N’ el 17,18,19,20
7
2
| /
20,21,22,23,24
Figure 11 - Machine Assembly, Left View
fiel, Ho. PartNo.  Descriplion Qty. Ref. No. Part Ko, Description Oty
1 375287 Chassis 1 14  Hg 14 Controt Box Assembly i
2 646089  Deca Wamnings H 15 826167  Strain Relief 2
3 444469 Decal Shark Detergent 1 16 703127  Strain Relief Nut 2
4 Fig. 16 Coil Inlet Assembly 1 17 Fig. 19 Fuet Tank Assembly 1
5 829980  Shark Logo Plate 2 18 834153  Decal Fuel Type 1
& 926598  Rivet 3 19 8 Bolt 1/4" -20 x 1/2" 2
7 213044  Burner Exhaust Vent 1 20 = Fai Washer 1/4" 6
8 873779 Insulation i 21 220118 Battery Box 1
g 860102  Retaining Ring 1 22 890904  Battery Termind 2
10 824115 LidClip 4 23 375292  Mounting Plate 1
11 Fg. 17 Purnp Assembly 1 24 = Locknut 1/4" - 20 4
12 B Bolt /8 - 16 x 1-1/4" 4 g Standard Hardware ltem Avallable Locally
13 = Lock Washer 3/8* 4
Shark 821 Page 13



\

Page 14

13,14,15
21,2223 16,17,18,19
Figure 12 - Machine Assembly, Right View

Ref. Mo, Pari No.  Description aty. Rel. No. Part No.  Deseription Qty.
1 @ 661279  Engine 1 4 B tock Nut 5/16"- 18 7
2 753151 Engine Key 1 15 = Flat Washer 5/16" 7
3 500136  Drive Coupling 1 16 083013 Whesl 4
4 961532 Tubing 7/16" =§= 17 817322 Hubcap 4
5 823987  Hoge Clamp i 18 848616  Push Nut 4
8 Fig. 15 Coil Qutiet Assembly 1 19 = Flat Washer 5/8" 4
7 Fig. 20 Trigger Gun/Wand Assembly 1 20 815329  Snap Bushing 1
8 707226 Pressure Hose 1 21 @ Voltags Regulator 1
9 826176 Quick Disconnect 1 22 = Lock Nut 1/4" - 20 2
10 873776 Insulaticn 1 23 B Flat Washer 1/4" 2
11 646047  Decal Troubleshooting 1 ® (Slrdeé :r;nr{:g?é Needed in feetiabl sl

: # Stan ware item, available locally.
12 873778 Insulation ! @ Vaitage Regulator supplied with engine.
13 Fg 21 Bumer Assembly 1
Shark 821




Figure 13 - Machine Assembly, Top View

Hef.Mo. PartNo.  Descriplion Qty.
1 545088 Dsacal Operating Instruction 1
2 890768 Tag Waming Unloader 1
3 834154  Deca Winterize i
4 240824  Coil 1
5 859815  Grommet (Nozzle Holder) 3
] 859806  Grommet 1

Shark 821

RefMo. PartHa.  Description Qty.
7 815329  Snap Bushing 3
8 890783  Tag Gasoline Engine 1
g 646026  Decal Carhon Monoxide 1
10 232025  Decal Important Battery 1
11 444461  Decal Caution Gascline 1
Page 15



&

1

1

3 1415

1 2 3 4 5 6 7 8 9 10
\‘ ‘\ : ! h \
.0
GFF
EoBiR K E R TE B PE R A TURESE
i

/]

AR

o~
I

-

VIEW FROM INSIDE BOX

Figure 14 - Controf Box Assembly

Hef. No. PariMo.  Deseription Qty.
1 875465  Rocker Swilch 1
2 645832 Decal Control Box 1
3 835150  Thermostat Dial 1
4 915350  Thermostat Mourting Plate 1
5 Screw 4mm x Bmm 2
] 615413  Control Box Front i
7 636645  Channel 2
5 615414  Control Box Back 1
9 B Lock Nut 1/4" - 20 4
0 B Boit 1/4" - 20x /4" 4
11 955940  Thermostat 1
12 860140  Isolation Relay 1

Page 16

Ref. No. Past No.  Description Gy,
13 645090  PBridge Rectifler 1
14 676638  Fuse 30A 1
i5 707146 Fuse Hoider 1
16 826184  Stran Relief 4
17 847750  Wire Cover B
18 4 875651  Pressure Switch 1
¥ Standard hardware item avaflable locaily.

% Order amount needed in feet.
Replacement Farts
A 753134 O-Ring Kit 1
A 875853  Switch 1
Sharx 821



88

Figure 15 - Goil Outlet Assembly

Ref. No. PariMo,  Descriplion Qty, Rel. No. PartNe.  Description Gly.
1 798501 Nipple 1/4"x3/8" Hose 1 7 Serew dmm x 6mm H
2 875555  Relief Valve Seat 1 8 780565  Copper Washer 2
3 783845 Relief Valve Manifold 1 ] 915630 Plug /8" 2
4 640125 Relief Valve Cartridge 1 10 658247  Hex Nippls 1/2%2" 1
5§ 644802  Elbow 1 Standard hardware item available locally.
6 844806  Quick Disconnect Plug 1

Shark 821 Page 17




sk

g

Figure 16 - Coil Inlet Assembly

Ref. Ho. PartHo.  Description Qty.
1 935159  Filter Screen 1
2 961534  Tubing 1/4" i
3 823689  Hose Clamp i
4 715744 Coil Drain Plug 1

Page 18

Fef. No. Part No.  Deseriplion Qty.
5 873594  Detergent Injector 1
801162 Hex Nipple 38" x 1-1/2° i
7 754711 Tee 38" 1
# Order amount needed In feet.
Shark 821




I
=

8 _\

5 6,7 8 9 10,1112 13,14
Figure 17 - Pump Assembly
Fief No. Part¥e.  Descriplion Oly. Red Ho, PartMo, Descriplion Qty.
1 A 921484 Unloader Vaive 1 11 801126 Garden Hose Connector 1
2 707179 Hose /8" x 3(r i 12 856035  Garden Hose Connector Gaskst 1
3 829663  Plug Manifald 1 13 600137 Pump Mounting Fange i
4 844753  Elbow Street 38" 1 14 ® Hex Bolt 6mm x 18mm 4
5 HS33R  Pump, Fg. 18 1 B Standard hardware item available iocally.
6 651485 Boit Unioader Valve 2 fleplacement Parts
7 936633 Flat Washer w/Seal 4 Y 753025  0-Bing Repair Kit
8 44751  Elbow /8" 1 A 753026  Discharge Repaiy Kit
9 715566 Plug Pipe 3/8" 1 A 753027  Stem Repair Kit
10 875575  Garden Hose Connector Spring 1
Shark 821 Page 19



6&

8 218 98 G€ € ££ 2C1C 0F 62 82 92 G vete & 12

Figure 18 - Pump Exploded View

Shark 821

Page 20



Replacement Parts For Pump

Ref. Ko, Pari Ho. Description Oty.
1 630683  Crankcase 1
2 860361 Plunger Guide 3
3 B v Plunger Seal 3
4 g @ Pressure Ring O-Ring 3
5 & Pressure Ring (15 mm) 3
6 B 9 V-Sleave (15 mm} ]
7 B & Support Ring {15 mm) 6
8 B Intermediate Ring (15 mm) 3
9 515630 Plug, /8" 3
16 780565 Copper Washer, 3/8" 2
11 783854  Manifold Housing i
12 780560 Washer 8
i3 875571  Manifeid Stud Bolt 8
14 4 Valve Seat O-Ring ]
i5 A Valve Seat ]
16 A Valve Plate 6
17 A Vaive Spring )
13 & Valve Cage 6
19 4 Manifcid Plug O-Ring 6
20 823335  Manifoid Plug &

B 875572 Hex Screw 8
22 615488 Bearing Cover 2

23 615489 Bearing Protector(w/o Sight Glass) 1
878575 Sight Glass 1

818575  Q-Ring (for Sight Glass) 1

24 860141 Crankshaft Snap Ring 1

Shark 821

Ref. No, Part Mo, Description Qiy.
25 808895 Ball Bearing 2
26 814210 Ol Dipstick 1
27 §55893 Gasket, 3/8" 3
28 @ Plunger Nut 3
29 ¢ Ceramic Plunger Sleeve (15 mm) 3
a0 e Copper Spacer 3
N e Plunger Rod O-Ring 3
2 ¢ Teflon Ring 3
33 2296869 Plunger Rod 3
34 860142 Connecting Rod Pin 3
35 830688 Connecting Rod Assembly 3
36 780564  Spring Washer 6
37 878197  Allen Screw 6
38 735313  Crankease Covar Allen Screw 4
39 858431 Sight Glass, 3/8" 1
40 827324 Crankcase Cover 1
41 855889 Crankcase Cover Gasket 1
42 630885 Crankshaft i
43 877245  Crankshaft Key 1
44 630886 Crankshaft Seal 1

Replacemant Paris
® 753701 Seal Packing Kit (15 mm) i
B 753037 Compiete Seal Packing Kit (15 mm) 3
A 753039 Complete Valve Assembly Kit ]
v 877655 Plunger Seal Kii H
4 753040 Ceramic Sleeve Kit {15 mm) 3
Page 21




1 2 3 4
\1/ X m
™~
] 3§ in
5 6 7
8\
e
Figure 19 - Fuel Tank Assembly
Ref. No. PartNo.  Description Qty. Ref. No. PartNo.  Descriplion Qty.
1 817312  Fuel Tank Cap 1 309294  Hose Nipple 3/8" x 1/4" 1
2 681277  Elbow 1/4" Hose x Stand Pipe 1 B67368  Hose 1/4" Black T
3 823988  Hose Clamp 4 BOC890  Fuel Tank 1
4 707116 Hose 1/4" Green 2
5 815230  Bushing 2 # QOrder amount needed in feet.
Page 22 Shark 821




}

E £
hreidrrd

123 4

{

Figure 20 - Trigger Gun/Wand Assembly

Ref. No. Part No.  Descriplion Qty. Rel. No, PartNo.  Description Qly.
1 799091 Pressure Nozzle Red 1 7 826169  Quick Disconnect i
2 799092 Pressure Nozzle Yellow 1 8 915786 Quick Disconnect Plug i
3 798093  Pressure Nozzle White 1 9 @ 691867  Trigger Gun 1
4 B26170  Quick Disconnect H feplacement Parts
5 500858  Detergent Nozzle i A 859762 Instlator Grip Assembly 1
6 A 936686  Dual Lance Wand 1 & 753179 Trigger Gun Repair Kit 1
Shark 821 Page 23




Page 24

3 4 5 7 84
Figure 21 - Burner Assembly
Retf. No. Part No.  Description Qty. Ret. No. Part No. Descriplion Qly.
1 615315  Bumer, fig. 22 1 7 644750  Pipe Elbow 1/4 1
2 658020  Nipple 1/4* x 1/4" Hose 1 8 826167  Strain Relief i
3 £98023  Nipple 3/8" x 1/4" Hose 1 g 703127 Strain Relief Nut 1
4 @ 851080  Fuel Filter 1 Replacement Parts
5 615279  Reducer Bushing 3/8" x 1/4" 1 @ 875490  Fitter Element 1
B 698200  Pipe Nipple 1/4"x 2-1/2" 1
Shark 821




e

Figure 22 - Bumer Parts Breakdown

Rel.

No. Pari No.  Descriplion

1

830057 Fusel Pump

944422  Solenotd Valve

890506  lgnitor

830062  CadCel

801230 Solenoid Metering Bott

799186  Nozie

681274  Electrode (Pair)

O [~y i oy 1 e ira

Y QO I 19 i

753167  Brush it

Shark 821

Ref. No. Part No.  Bescription ' Qty,
g 784353  Motor 1
10 830063  Controller 1
11 825824  Coupling 1
12 676865  Biower Fan 1
13 880808  Fuel Line 1
NS 877667  Tune Up Repair Kit 1
NS = Not Shown

Page 25




figure 22 - Bumner Parts Breakdown

Ael. No. PartNo.  Descriplion Qty.
1 836057 Fuel Pump 1
2 944422 Solenoid Valve 1
3 BYOY06  Ignitor i
4 830062  CadCell 1
5 901230 Sclenoid Metering Bolt 1
6 799180  Nozle 1
7 661274  Electrode (Pain) 1
8 753167  Brush Kit 1

Sharx 821

Hel. Ho. Part No.  Description Qty,
9 784353 Motor i
10 830063  Controler 1
11 825924 Coupling 1
12 676865 Blower Fan )
13 880806 Fueliine 1
NS 877867  Tune Up Repar Kit i
NS = Net Shown

Page 25






